



# Practical Suggestions for an Optimal Management of Vitamin K Antagonists: Italian Federation of Centers for the Diagnosis of Thrombotic Disorders and the Surveillance of the Antithrombotic Therapies (FCSA) Position Paper

Silvia Galliazzo<sup>1</sup> Paolo Bucciarelli<sup>2</sup> Doris Barcellona<sup>3</sup> Antonio Ciampa<sup>4</sup> Elvira Grandone<sup>5</sup>  
Giuseppe Malcangi<sup>6</sup> Giuseppe Rescigno<sup>7</sup> Alessandro Squizzato<sup>1</sup> Vincenzo Toschi<sup>8</sup> Sophie Testa<sup>9</sup>  
Daniela Poli<sup>10</sup>

<sup>1</sup> Research Center on Thromboembolic Disorders and Antithrombotic Therapies, University of Insubria, Sant'Anna Hospital, ASST Lariana, Como, Italy

<sup>2</sup> Angelo Bianchi Bonomi Hemophilia and Thrombosis Center, Fondazione IRCCS Ca' Granda - Ospedale Maggiore Policlinico, Milan, Italy

<sup>3</sup> Thrombosis and Haemostasis Unit, University of Cagliari, Cagliari, Italy

<sup>4</sup> Haemostasis Center, AORN S.G. Moscati, Avellino, Italy

<sup>5</sup> Thrombosis and Haemostasis Unit, IRCCS, Casa Sollievo della Sofferenza, San Giovanni Rotondo, Italy

<sup>6</sup> Haemophilia and Thrombosis Center, AOU Policlinico, Bari, Italy

**Address for correspondence** Silvia Galliazzo, MD, U.O.C. Medicina Generale, Ospedale Sant'Anna - ASST Lariana, via Ravona, 20, 22042 San Fermo della Battaglia (Como), Italy  
(e-mail: galliazzosil@gmail.com).

<sup>7</sup> Haemostasis and Thrombosis Center, DEA P.O. "Umberto I," Nocera Inferiore, Salerno, Italy

<sup>8</sup> Department of Haematology and Blood Transfusion and Thrombosis Center, Santi Paolo e Carlo Hospital, Milan, Italy

<sup>9</sup> Haemostasis and Thrombosis Center, ASST Cremona, Cremona, Italy

<sup>10</sup> Thrombosis Center, 'Careggi' Hospital, Florence, Italy

Thromb Haemost

## Abstract

In the era of direct oral anticoagulants, vitamin K antagonists retain a clinically relevant role in thrombotic disorders. In Italy, approximately 20% of the patients on anticoagulant therapies receives a VKA, in most cases warfarin. The optimal management of this drug is challenging and cannot disregard its intricate and unpredictable pharmacokinetic properties and patient's thrombotic and bleeding risk. Several clinical issues encountered during warfarin treatment are still unanswered and are tentatively addressed by physicians. In this regard, the Italian Federation of Centers for the diagnosis of thrombotic disorders and the Surveillance of the Antithrombotic therapies (FCSA) provides some experience-based good clinical practice's suggestions on the following topics: (1) how to start the anticoagulant treatment with warfarin and warfarin induction regimen; (2) how to manage a subtherapeutic INR value; (3) how to manage a supratherapeutic INR value in asymptomatic patients; and (4) how to manage the association of warfarin with interfering drugs.

## Keywords

- ▶ anticoagulant
- ▶ warfarin
- ▶ vitamin K antagonists

received

August 18, 2023

accepted after revision

January 10, 2024

DOI <https://doi.org/>

10.1055/s-0044-1782688.

ISSN 0340-6245.

© 2024. The Author(s).

This is an open access article published by Thieme under the terms of the Creative Commons Attribution-NonDerivative-NonCommercial-License, permitting copying and reproduction so long as the original work is given appropriate credit. Contents may not be used for commercial purposes, or adapted, remixed, transformed or built upon. (<https://creativecommons.org/licenses/by-nc-nd/4.0/>)

Georg Thieme Verlag KG, Rüdigerstraße 14, 70469 Stuttgart, Germany

## Introduction

In the direct oral anticoagulant (DOACs) era, vitamin K antagonists (VKAs) still have a clinically relevant role in thrombotic disorders: VKAs are the only recommended anticoagulant drugs in several conditions with high thrombotic risk, such as valvular atrial fibrillation, mechanical heart valves, and antiphospholipid antibody syndrome. Among VKAs, warfarin is the most widely used and is within the list of the top 100 most prescribed drugs, for a total of more than 11,000,000 prescriptions in 2020 in the United States.<sup>1</sup>

The intricate properties of VKAs and their unpredictable pharmacokinetics make their handling challenging. Despite its long history of more than eight decades, warfarin is numbered among the most common causes of emergency hospitalization for adverse drug events, especially in older patients.<sup>2</sup> For the appropriate management of VKA treatment, the long half-life of the drug, the different half-life of vitamin K-dependent proteins, the assessment of patient's thrombotic and bleeding risk, and the great number of interfering factors should be taken into consideration. In this complex scenario, the international normalized ratio (INR) is the reference laboratory test for monitoring and optimizing the effectiveness and safety of anticoagulation with VKAs. However, several clinical issues encountered during VKA treatment are still tentatively addressed by physicians, given the lack of high-quality evidence. In this context, knowledge sharing, education programs, and experts' opinions have been essential tools to improve the quality of VKA treatment over the years. As a proof of this, it has been shown that in highly experience anticoagulation clinics, we can obtain higher values of time-in-therapeutic range (TTR) than those reported in many randomized clinical trials.<sup>3,4</sup>

On the basis of the experience gained, the Italian Federation of Centers for the diagnosis of thrombotic disorders and the Surveillance of the Antithrombotic therapies (FCSA) attempts to supplement the available guidelines<sup>5</sup> by providing a specific practical guidance addressing the following unmet clinical needs of the most worldwide used VKA, i.e., warfarin: (1) *how to start the anticoagulant treatment with warfarin and warfarin induction regimen*; (2) *how to manage a subtherapeutic INR value in asymptomatic patients*; (3) *how to manage a supratherapeutic INR value in asymptomatic patients*; (4) *how to manage the association of warfarin with interfering drugs*.

It is hereby specified that the following practical guidance cannot be directly transferred to the management of the other VKAs (i.e., acenocoumarol and phenprocoumon) as they have different half-lives and pharmacokinetic characteristics from warfarin.

## FCSA Good Clinical Practice's Suggestions

### How to Start the Anticoagulation with Warfarin and Warfarin Induction Regimen

Before starting warfarin, it is mandatory to check for hemoglobin, platelet count, liver function, creatinine, prothrombin

time, and activated partial thromboplastin time and assess the absolute thromboembolic risk for the indication to treatment, as well as the patient's individual thrombotic and bleeding risk.

### Educational Program

All patients who start warfarin treatment should be offered an appropriate educational program by the treating physician. Patients should be responsible of their own treatment and participate actively to it, to obtain the better quality and minimize adverse events. Patients should be well-informed that:

- The daily treatment scheme of warfarin is prescribed in a written form to properly check the current and past dose adjustments and the next INR control. Patients should receive an electronic or simple paper calendar to record INR values, date of the laboratory test, and daily dosage. Patients should receive a card indicating the anticoagulant treatment on board, with the aim to inform health professionals in case of trauma or access to emergency departments.
- Therapy should be regularly taken once daily, choosing preferably the late evening hours for the assumption, to allow the eventual prompt correction of dosing according to INR result.
- Clinical evidence<sup>6</sup> and the large experience in treating patients on VKA in the frame of FCSA centers suggest to avoid dietary restrictions. Patients should be encouraged to follow a free regular diet, even if VKA treatment has been usually associated with the need for very strict dietary indications, particularly in relation to vegetable intake. Indeed, the indication to follow a strict diet is only based on the mechanism of action of these drugs and not on solid clinical evidence. Patients should be instructed to report any important change in their dietary habits (i.e., hypocaloric or vegetarian diet to lose weight) and vitamin K intake for its possible effect on anticoagulation response of VKA. Patients should be informed that also large amounts of some dietary supplements, alcohol, and herbs can cause fluctuations in INR value by metabolic interference with cytochrome CYP3A4 and P-glycoprotein.<sup>7</sup>
- In case of intercurrent illness, patients should anticipate the scheduled INR control, particularly when over-anticoagulation is possible, such as in case of diarrhea or severe reduction of regular feeding. Supratherapeutic INRs are also frequently found in patients with heart failure, therefore INR checking is advised in case of increase of peripheral edema or worsening of dyspnea.
- In case of use of possible interfering drugs, patients should anticipate the scheduled INR control. They should avoid aspirin, when not specifically prescribed, and limit the use of nonsteroidal anti-inflammatory drugs to avoid the possible increase of the bleeding risk.
- It is advisable to regularly check of urine and stools to immediately identify mucosal bleeding events. In case of the occurrence of minor bleedings such as spontaneous

ecchymosis, gum bleeding, or epistaxis, INR check is also suggested. In case of epistaxis, blood pressure control is also recommended.

- Women of childbearing age should be accurately informed about the teratogenic effects of warfarin. In case of pregnancy, immediate warfarin stopping is warranted.
- The potential heavy bleeding associated with VKA should be discussed with premenopausal women at the beginning of anticoagulant treatment. Women should be taught how to quantify menstrual bleeding. In case of heavy menstrual bleeding, it is advisable a periodically monitoring of hemoglobin and iron supplements during menstrual flow.

### Warfarin Induction Phase

*Warfarin dose and INR checking:* FCSA suggests different warfarin induction doses and INR checking according to patient's characteristics:

- *In stable patients:* start warfarin with a 5 mg daily loading dose for the first 4 days, then check the INR value on day 5 and adjust the dose accordingly by scheduling the next INR checking 4 to 6 days apart for the first 2 weeks. Thereafter, INR checking is recommended 1 week apart until its stabilization into the therapeutic range, then once every 3 to 4 weeks (maximum 6 weeks). By using this approach, the actual weekly warfarin maintenance dose can be predicted after the first 4 days of 5 mg loading dose, according to a specific published algorithm.<sup>6</sup>
- *In very elderly patients (i.e., >80 years old):* start warfarin with 5 mg daily loading dose for the first 3 days, then check the INR value on day 4 and adjust the maintenance dose accordingly by scheduling the next INR checking and prescription 3 to 4 days apart for the first week. Thereafter, INR checking is recommended 1 week apart until its stabilization into the therapeutic range for three times. Then, INR checking can be scheduled once every 3 to 4 weeks.
- *In patients with congestive heart failure, liver disease, at high bleeding risk, or receiving amiodarone treatment (or other drugs known to increase the INR):* it may be appropriate to start warfarin with 2.5 mg daily loading dose for the first 3 days.
- *In children:* start warfarin with a 0.2 mg/kg daily loading dose for the first 2 days, then check the INR value on day 3 and adjust the following dose accordingly by scheduling an INR monitoring 3 to 5 days apart during the first week. Thereafter, INR checking is recommended 1 week apart until its stabilization into the therapeutic range for three times. The subsequent INR checking can be scheduled once every 3 to 4 weeks (maximum 6 weeks if stable). A higher dose of warfarin should be considered in case of pediatric patients receiving total parenteral nutrition to counteract the effect of vitamin K supplementation. Monitoring INR should be preferentially performed from capillary blood with point-of-care coagulometers

to overcome venipuncture trauma and to make the procedure easier and less time consuming both for children and their parents.<sup>8</sup>

It should be noted that there is not a maximum allowed dose of warfarin during the induction dose: indeed, the therapeutic dose of warfarin varies widely, in order of approximately 20-fold for different patients. The median weekly dosage is approximately 30 mg, with a mean reduction of 4 to 5 mg in females with respect to males.<sup>9</sup> However, few patients with a very low metabolism of the drug require 5 mg per week or less and, on the other hand, some patients who act as faster metabolizers require more than 100 mg per week. The need for very low or very high weekly doses not modify the indication for treatment and is not associated with a different quality of the treatment. Instead, the amount of warfarin needed to obtain a therapeutic INR should be taken into account in case of temporary treatment interruption. In some situation (i.e., warfarin-resistant patients) requiring a very high warfarin daily dose for an optimal INR value (i.e., 15–20 mg per day), it can be advisable to switch to acenocoumarol to improve the compliance and reduce the number of daily tablets. Indeed, acenocoumarol has about twice the power of warfarin requiring a maintenance dosage of 0.53 times the maintenance dosage of warfarin.<sup>10</sup>

### Heparin Use

Warfarin is an indirect anticoagulant and needs at least 5 days to obtain effective anticoagulation. If immediate anticoagulation is required during the induction phase, a rapid-acting parenteral anticoagulant, such as low-molecular-weight heparin (LMWH) or unfractionated heparin, should be started. For patients with a  $15 \text{ mL/min} < \text{CrCl} < 30 \text{ mL/min}$ , you would prefer to use an unfractionated heparin or a reduced dose of LMWH.<sup>11</sup> For patients with a  $\text{CrCl} < 15 \text{ mL/min}$ , you should use an unfractionated heparin. Immediate anticoagulation is definitely warranted in case of acute venous thromboembolism, in patients with atrial fibrillation and recent stroke and in patients with mechanical heart valves. Instead, when the thrombotic risk is sufficiently low, the indication to immediate anticoagulation is not mandatory.

Patient's thromboembolic risk can be stratified into three categories as shown in ►Table 1.

It is important to underline that, except for venous thromboembolism, the use of heparin is off-label in several countries, but it represents the only possible tool to achieve an immediate anticoagulant effect during warfarin induction phase.

FCSA suggests the following schemes according to patient's thromboembolic risk:

- *Low thromboembolic risk:* a rapid-acting parenteral anticoagulant (i.e., LMWH) at low-intermediate dose\* can be associated with warfarin for at least 5 days and until the INR value is within the therapeutic target range for at least 24 hours.

**Table 1** Thromboembolic risk stratification (modified from Spyropoulos et al 2019<sup>12</sup>)

Risk category	Mechanical heart valve	Atrial fibrillation	Venous thromboembolism
<i>High</i> (>10%/y risk of ATE or >10%/mo risk of VTE)	Any mechanical mitral valve Caged ball or tilting disc valve in mitral/aortic position Recent (<3 months) stroke or TIA	CHA <sub>2</sub> DS <sub>2</sub> -VASc score ≥ 7 Recent (<3 months) stroke or TIA Rheumatic valvular heart disease	Deficiency of protein C, protein S, or antithrombin Antiphospholipid antibodies Multiple thrombophilia VTE associated with vena cava filter (active cancer)
<i>Moderate</i> (4–10%/y of ATE or 4–10%/mo risk of VTE)	Bileaflet AVR <i>with</i> major risk factors for stroke	CHA <sub>2</sub> DS <sub>2</sub> -VASc score 5 or 6	VTE within past 3–12 months Recurrent VTE Nonsevere thrombophilia Active cancer or recent history of cancer
<i>Low</i> (<4%/y risk of ATE or <2%/mo risk of VTE)	Bileaflet AVR <i>without</i> major risk factors for stroke	CHA <sub>2</sub> DS <sub>2</sub> -VASc score 1–4	VTE more than 12 months ago

Abbreviations: ATE, arterial thromboembolism; AVR, aortic valve replacement; mo, month; TIA, transient ischemic attack; VTE, venous thromboembolism; y, year.

Source: Adapted from Spyropoulos et al 2019<sup>12</sup>.

- **Moderate thromboembolic risk:** a rapid-acting parenteral anticoagulant (i.e., LMWH) at *intermediate dose\** can be associated with warfarin for at least 5 days and until the INR value is within the therapeutic target range for at least 24 hours.
- **High thromboembolic risk or acute thrombosis:** a rapid-acting parenteral anticoagulant (i.e., LMWH) at full therapeutic dose must be associated with warfarin for at least 5 days and until the INR value is within the therapeutic target range for at least 24 hours.

### How to Manage a Subtherapeutic INR Value in Asymptomatic Patients

The occurrence of an INR value below the lower limit of the INR target range in asymptomatic patients (i.e., without any thrombotic complication) is commonly encountered in clinical practice during warfarin treatment.

FCSA suggests considering the following items to optimally manage these patients:

- The absolute and relative (to the lower limit of the range) values of subtherapeutic INR.
- The previous value of INR.
- The time lapse between the subtherapeutic INR and the previous INR value.
- The disease-associated thromboembolic risk (see ► **Table 1**) and possible additional individual patient's thrombotic risk factors.
- The presence of interfering factors (e.g., poor compliance to therapy, interfering drugs, lifestyle change, dietary and drinking habits) that might have contributed to subtherapeutic INR.

All potential causes of subtherapeutic INR should be checked and corrected. In particular, drug adherence should be carefully assessed.

FCSA suggest to:

- Discuss with the patient again the correct timing for warfarin assumption.
- Verify if the patient has reached an adequate comprehension of the prescribed dosage.
- Assess if the patient checks the written daily therapeutic program before assumption.
- Ask who is responsible for the therapy and, if necessary, train the caregiver in warfarin management.

FCSA's practical suggestions according to the different INR therapeutic targets are summarized in ► **Tables 2** and **3**.

### How to Manage a Supratherapeutic INR Value in Asymptomatic Patients

The occurrence of a high value of INR above the upper limit of the INR target range (without any bleeding complication) is commonly encountered in clinical practice during warfarin treatment.

FCSA suggests considering the following items to optimally manage these patients:

- Absolute and relative (to the upper limit of the range) values of supratherapeutic INR.
- The individual patient's bleeding risk: a multiparametric assessment including age, comorbidities, history of previous bleedings, and other concomitant antithrombotic drugs is mandatory.
- The disease-associated thromboembolic risk (see ► **Table 1**) and possible additional individual patient's thrombotic risk factors.

The following three management strategies may restore INR into the therapeutic range:

\* LMWH at low dose means a dose of prophylaxis; LMWH at intermediate dose means 50% of the LMWH therapeutic dose.

**Table 2** Practical suggestions for managing a subtherapeutic INR value in the case of an INR target range of 2.0-3.0

INR target range: 2–3				
Correct all potential causes of subtherapeutic INR value				
INR value	Loading dose on day 1	Increase in warfarin weekly usual dose	Next INR check	LMWH
1.8–1.9	25% increase of usual daily dose <sup>a</sup>	NO	2 weeks	NO
1.5–1.7	50% increase of usual daily dose <sup>a</sup>	5–10% increase <sup>a</sup>	1 week	<sup>b</sup>
<1.5	Twice the usual dose <sup>a</sup>	5–10% increase <sup>a</sup>	5–7 days	<sup>c, d</sup>

Abbreviations: INR, international normalized ratio; LMWH, low-molecular-weight heparin.

<sup>a</sup>If the patient is taking ≤6.25 mg weekly dose, consider a simple redistribution of the weekly dose, instead of a dose increase.

<sup>b</sup>Consider LMWH intermediate (i.e., 50% of therapeutic dose) dose in patients with high thrombotic risk. In patients with severe renal impairment (15 mL/min < CrCl < 30 mL/min), the LMWH dose must be reduced: for enoxaparin the prophylactic dose corresponds to 2,000 UI/once daily and the intermediate dose corresponds to 25% of the usual therapeutic dose (i.e., 0.5 mg/kg/once daily). In case of severe renal impairment with a CrCl < 15 mL/min, prophylactic unfractionated heparin should be used.

<sup>c</sup>Consider LMWH intermediate (i.e., 50% of therapeutic dose) dose in patients with moderate thrombotic risk. In patients with severe renal impairment (15 mL/min < CrCl < 30 mL/min), the LMWH dose must be reduced: for enoxaparin the intermediate dose corresponds to 25% of the usual therapeutic dose (i.e., 0.5 mg/kg/once daily). In case of severe renal impairment with a CrCl < 30 mL/min, prophylactic unfractionated heparin should be used.

<sup>d</sup>Consider LMWH full-dose dose in patients with high thrombotic risk. In patients with severe renal impairment with a 15 mL/min < CrCl < 30 mL/min, the LMWH dose must be reduced: for enoxaparin the therapeutic dose corresponds to 50% of the usual dose (i.e., 1 mg/kg/once daily). In case of severe renal impairment with a CrCl < 15 mL/min, therapeutic unfractionated heparin should be used.

*Temporary interruption of warfarin:* the length of the withdrawal depends on:

- The value of INR; the expected daily decline of INR value is around 1 point when the warfarin therapeutic dose is >25 mg/week.
- The usual weekly median warfarin dose; patients needing a low weekly dose of warfarin (i.e., <15 mg/week) are slow metabolizers with a slower clearance of the drug.
- The presence of comorbidities, such as acute heart failure, that slows warfarin clearance.

*Administration of low-dose oral vitamin K (1–2 mg):* it neutralizes the warfarin overdose in 18 to 24 hours by faster declining the INR to a therapeutic range without increasing later warfarin resistance. The response to vitamin K must be always verified by checking INR after 24 hours from its administration and before starting a new warfarin dosing schedule.

*Check and correct all potential causes of supratherapeutic INR, such as:*

- Error in dosage.
- Poor compliance/adherence.
- Concurrent illness, in particular gastroenteritis, acute heart failure, liver failure, thyrotoxicosis.
- Interfering drugs.
- Binge alcohol consumption.

All potential causes of supratherapeutic INR should be checked and corrected. When a clear cause is identified and removed/corrected, the patient should restart usual INR check interval as the INR is normalized. Instead, when no clear reason is identified, INR should be assessed at least weekly in the following weeks.

FCSA suggests managing the supratherapeutic INR according to the degree of over-anticoagulation as follows:

- **Supratherapeutic INR < 5:**
  - Day 1: reduce the daily warfarin dose by 50% up to its withdrawal according to bleeding risk.
  - From day 2: start a new warfarin dosing schedule lowered by 5 to 10% compared with the previous one. If the patient is taking ≤6.25 mg weekly dose, consider a simple redistribution of the weekly dose, instead of a dose decrease.
  - Schedule the next INR check no more than 1 week apart.
- **Supratherapeutic 5 < INR < 6:**
  - Day 1: withhold warfarin.
  - From day 2: start a new warfarin dosing schedule lowered by 5 to 10% compared with the previous one.
  - Schedule the next INR check 3 to 5 days apart.
- **Supratherapeutic INR > 6:**
  - Day 1: withhold warfarin and administer 1 to 2 mg oral vitamin K.
  - Day 2: check INR value and if INR is <5 start a new warfarin dosing schedule lowered by 5 to 10% compared with the previous one; for patients requiring low therapeutic warfarin dosage (<12.5 mg/week) withholding warfarin also on day 2 should be considered.
  - Schedule the next INR check no more than 1 week apart.

**How to Manage the Association of Warfarin with Interfering Drugs**

Many patients on warfarin are on treatment with other drugs. Unjustifiably, many physicians are still afraid of potential drug–drug interference and in some cases, they even withhold warfarin. However, an adequate management allows maintaining warfarin treatment with good/optimal quality even when interfering drugs are concomitantly



**Table 3** Practical suggestions for managing a subtherapeutic INR value in the case of an INR target range of 2.5-3.5

INR target range: 2.5–3.5				
Correct all potential causes of subtherapeutic INR value				
INR value	Loading dose on day 1	Increase in warfarin weekly usual dose	Next INR check	LMWH
2.3–2.4	25% increase of usual daily dose <sup>a</sup>	NO	2 weeks	NO
1.8–2.2	50% increase of usual daily dose <sup>a</sup>	5–10% increase <sup>a</sup>	1 week	NO
1.5–1.7	50% increase of usual daily dose <sup>a</sup>	5–10% increase <sup>a</sup>	1 week	Intermediate dose <sup>b</sup>
<1.5	Twice the usual dose <sup>a</sup>	5–10% increase <sup>a</sup>	5–7 days	Therapeutic dose <sup>c</sup>

Abbreviations: INR, international normalized ratio; LMWH, low-molecular-weight heparin.

<sup>a</sup>If the patient is taking  $\leq 6.25$  mg weekly dose, consider a simple redistribution of the weekly dose, instead of a dose increase.

<sup>b</sup>In case of severe renal impairment with a  $15 \text{ mL/min} < \text{CrCl} < 30 \text{ mL/min}$ , the LMWH dose must be reduced: for enoxaparin the intermediate dose corresponds to 25% of the usual therapeutic dose (i.e.,  $0.5 \text{ mg/kg/once daily}$ ). In case of severe renal impairment with a  $\text{CrCl} < 15 \text{ mL/min}$ , prophylactic unfractionated heparin should be used.

<sup>c</sup>In case of severe renal impairment with a  $15 \text{ mL/min} < \text{CrCl} < 30 \text{ mL/min}$ , the LMWH dose must be reduced: for enoxaparin, the therapeutic dose corresponds to 50% of the usual dose (i.e.,  $1 \text{ mg/kg/once daily}$ ). In case of severe renal impairment with a  $\text{CrCl} < 15 \text{ mL/min}$ , therapeutic unfractionated heparin should be used.

administered. Indeed, for many drugs a possible interference has been reported, but a confirmed clinically relevant interference is known only for a limited number of drugs.<sup>13,14</sup> Due to their large use or very strong interfering effect, we discussed the following specific drugs.

#### Drugs Associated with Over-anticoagulation

- **Amiodarone:** this antiarrhythmic drug is often used in patients with atrial fibrillation. Its use is associated with supratherapeutic INRs, due to the metabolic effect on liver cytochromes. This effect is rapidly achieved when amiodarone is administered as an intravenous loading dose, while it is achieved in 2 to 3 weeks when patients do not receive a loading dose. Patients treated with amiodarone usually require a reduction of their stable warfarin therapeutic dose of approximately 20 to 30%. It should be outlined that the metabolic effect of amiodarone persists for approximately 8 weeks after the withdrawal; therefore, the patient will require a progressive but low increase in warfarin therapeutic dosage in this time frame after stopping amiodarone treatment.
- **Fluconazole:** with a similar metabolic mechanism, fluconazole rapidly reduces the liver metabolism of warfarin causing severe INR elevation. When fluconazole is started, INR should be checked after 2 to 3 days and warfarin dosage adapted accordingly.

#### Drugs Associated with Under-anticoagulation

- **Rifampicin:** nowadays, rifampicin is used mainly for tubercular infections and requires a very long period of treatment. Rifampicin is an inducer of the liver cytochromes and is associated with an enhanced warfarin metabolism, leading to under-anticoagulation. Patients

treated with rifampicin usually require to double the standard therapeutic warfarin dose. Once the target INR is achieved by enhancing the therapeutic warfarin dose, the INR usually remains stable and patients maintain a good quality of TTR. When rifampicin is stopped, the warfarin therapeutic dose should be rapidly decreased, to reach the original therapeutic levels in 5 to 8 days.

- **Phenobarbital and carbamazepine:** these antiepileptic drugs are inducer of liver cytochrome activity and are associated with a quicker metabolism of warfarin, inducing a subtherapeutic INR. A higher dose of warfarin is required when associated, estimated in 50 to 100% of the basal warfarin dosage.

As indicated, for several other drugs, an interaction with warfarin has been reported. However, the entity of warfarin dosage variation induced is of less clinical relevance than that reported in the previous indicated conditions. A practical recommendation is to check for INR after 5 to 7 days when a potential interfering drug or a drug for which no information is available is started.

#### Conclusion

Although warfarin has been known for more than 80 years, its management still encloses many gray areas. In the absence of clear guidelines, we can find some answers from clinical experience and experts' opinions.

The indications provided by FCSA must be intended as suggestions of good clinical practice to support and train knowledgeable health care professionals in the field of anticoagulant therapy management with the ultimate aim of ensuring a high-quality care of patients.

### What is known about this topic?

- Warfarin has long been the only oral anticoagulant drug.
- In the era of DOAC, warfarin remains the only recommended anticoagulant drug in several conditions with high thrombotic risk.

### What does this paper add?

- FCSA gives some suggestions of good clinical practice for the management of warfarin in those clinical issues lacking of high-quality evidence.

#### Conflict of Interest

S.G. received honoraria for speaking at symposia from Pfizer and Daiichi-Sankyo and supports for attending meetings from Bayer, Daiichi-Sankyo, and Pfizer. P. B. received honoraria for lectures and/or participation on advisory board from Daiichi Sankyo, Pfizer, Bristol-Myers Squibb, Astra-Zeneca, Exeltis. D.B. received honoraria for lectures from Aspen and Werfen. C.A. received honoraria for lectures from Bayer. E.G. received honoraria for lectures from Sanofi and Italfarmaco, and for participation on advisory board from Roche, Sanofi Genzyme, and Novo Nordisk. G.M. received honoraria for lectures and for participation on advisory board: Bayer, Roche, Exeltis. G.R. declares no conflict of interest; A.S. received honoraria for lectures, manuscript writing, and/or participation on advisory board from Daiichi Sankyo, Bayer, Pfizer, Bristol-Myers Squibb, Boehringer Ingelheim, Sanofi, Werfen, Viatrix, Alexion, and Roche. V.T. declared no conflict of interest. S.T. received honoraria for lectures and for participation on advisory board from Werfen, Stago, Italfarmaco, Pfizer, Bristol-Myers Squibb, and Sanofi. D.P. received honoraria for educational events from Pfizer, Daiichi-Sankyo, and Boehringer.

#### References

- 1 ClinCalc DrugStats Database [Internet]. Accessed March 6, 2024 at: <https://clincalc.com/DrugStats/>
- 2 Budnitz DS, Shehab N, Lovegrove MC, Geller AI, Lind JN, Pollock DA. US emergency department visits attributed to medication harms, 2017–2019. *JAMA* 2021;326(13):1299–1309
- 3 Palareti G, Leali N, Coccheri S, et al; Italian Study on Complications of Oral Anticoagulant Therapy. Bleeding complications of oral anticoagulant treatment: an inception-cohort, prospective collaborative study (ISCOAT). *Lancet* 1996;348(9025):423–428
- 4 Entezari-Maleki T, Dousti S, Hamishehkar H, Gholami K. A systematic review on comparing 2 common models for management of warfarin therapy; pharmacist-led service versus usual medical care. *J Clin Pharmacol* 2016;56(01):24–38
- 5 Holbrook A, Schulman S, Witt DM, et al. Evidence-based management of anticoagulant therapy: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest* 2012;141(2 suppl):e152S–e184S
- 6 Palareti G, Legnani C, Guazzaloca G, et al; ad hoc Study Group of the Italian Federation of Anticoagulation Clinics\* Risks factors for highly unstable response to oral anticoagulation: a case-control study. *Br J Haematol* 2005;129(01):72–78
- 7 Ageno W, Gallus AS, Wittkowsky A, Crowther M, Hylek EM, Palareti G. Oral anticoagulant therapy: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest* 2012;141(2 suppl):e44S–e88S
- 8 Monagle P, Chan AKC, Goldenberg NA, et al. Antithrombotic therapy in neonates and children: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest* 2012;141(2 suppl):e737S–e801S
- 9 Garcia D, Regan S, Crowther M, Hughes RA, Hylek EM. Warfarin maintenance dosing patterns in clinical practice: implications for safer anticoagulation in the elderly population. *Chest* 2005;127(06):2049–2056
- 10 van Leeuwen Y, Rosendaal FR, van der Meer FJM. The relationship between maintenance dosages of three vitamin K antagonists: acenocoumarol, warfarin and phenprocoumon. *Thromb Res* 2008;123(02):225–230
- 11 Garcia D, Baglin TP, Weitz JI, Samama MM. Parenteral anticoagulants: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest* 2012;141(2 suppl):e24S–e43S
- 12 Spyropoulos AC, Brohi K, Caprini J, et al; SSC Subcommittee on Perioperative and Critical Care Thrombosis and Haemostasis of the International Society on Thrombosis and Haemostasis. Scientific and Standardization Committee Communication: guidance document on the periprocedural management of patients on chronic oral anticoagulant therapy: recommendations for standardized reporting of procedural/surgical bleed risk and patient-specific thromboembolic risk. *J Thromb Haemost* 2019;17(11):1966–1972
- 13 Holbrook AM, Pereira JA, Labiris R, et al. Systematic overview of warfarin and its drug and food interactions. *Arch Intern Med* 2005;165(10):1095–1106
- 14 Wang M, Zeraatkar D, Obeda M, et al. Drug-drug interactions with warfarin: a systematic review and meta-analysis. *Br J Clin Pharmacol* 2021;87(11):4051–4100